No. Description Qty
10 |Vorrichtung 70
11 |Clipslager 12
12 |Feder
13 |Druckplatte
14 |Scheibe 64
15  |Sterngriffschraube M 6x16
16 |Auflage
17 |Mutter M12
18 |Scheibe 12
19 |Schleifstein
20 |Bundbuchse 15/17

1

2

2

1

2

2

1

1

2

1

2
21 |Sterngriffschraube M 6x16 4
22 |Stellring 4
23 |Werkzeugauflage 1
24 |Reibrad 1
25 |Scheibe 8 1
26 _|Sterngriffmutter M8 1
27 _|Abziehscheibe 1
28 |Motorwelle 1
29 |Spannhiilse 4x25 1
30 |Spannhiilse 4x45 1
31 |Scheibe 12 1
32 |Gehause 1
33 |Blechschraube 4
34 |Schalter 1
35 |Netzkabel 1
36 |Schaltergehduse 1
37 |Kondensator 1
38 |Motor 1
39  |Gummifuss 4
40 _|Blechschraube 4
41 |Wasserbehalter 1
42 |Winkellehre 1
43 |Abziehpaste 1
44  |Sperrzahnmutter M6 4
45  |Motorplatte 1
46 |Motorwippenbolzen 1
47 _|Scheibe 10 2
48 |Feder 1
49 |Sicherungsscheibe RS8 2
50 |Scheibe 6 4
51 |Sechskantschraube M6x16 4

13





